&

(=]

\

R;ﬁ

\
—_——

&,
1\)____

\

8
o«
<,

REVISION: -A-
DATE: 8/9/07

\

GROUP F

TO R/H SIDE
Q) EXHAUST MANIFOLD

TO L/H SIDE
EXHAUST MANIFOLD
9&17
@
Py
18

19 >~

I %
Il

Il 8
Il

Il

EXPLODED VIEW:
MUFFLER EXHAUST 4.2L GE TELECOM

PAGE 1 OF 2 DRAWING #: 066701



EXPLODED VIEW: MUFFLER EXHAUST 4.2L GE TELECOM

DRAWING #: 066701
APPLICABLE TO:
ITEM PART # QrTY. DESCRIPTION
1 0C9650 1 MUFFLER 2-1/2" INLET/OUTLET
2 067047 1 ELBOW EXHAUST 21D X 2 3/8 O.D.
3 0G70430ST03 1 BRACKET, MUFFLER
4 0G3163 1 BLANKET EXHAUST MUFFLER 450MM (NOT SHOWN)
5 0C4114A 1 CLAMP 6.5" BAND MUFFLER
6 080762 3 BOLT U 3/8-16 X 2.62
7 0G6697 1 PIPE, EXHAUST LH SIDE 4.2L VZW
8 0C2454 4 SCREW THF M6-1 X 16 N WA Z/JS
9 0G6696 1 PIPE, EXHAUST RH SIDE 4.2L VZW
10 0G7073 1 ASSY EXHAUST TUBE DEFLECTOR
11 0G6714 1 PIPE, Y EXHAUST 4.2L
12 0F4710 10 WASHER LOCK M10 SS
13 0G6401 4 SCREW HHC M10-1.5 X 45 SS FTH
14 0E8816 2 EXHAUST FLANGE 2" PIPE
15 0F2808B 1 PIPE EXHAUST MUFFLER OUT
16 0E0170B 1 EXHAUST BLANKET 850MM (NOT SHOWN)
17 0F3794B 1 EXHAUST BLANKET 700MM LONG (NOT SHOWN)
18 036797 3 BOLT U 5/16-18 X 2.25
19 022259 6 NUT HEX 5/16-18 STEEL
20 070006 6 WASHER LOCK M8 SS
21 088775 4 WASHER FLAT 3/8 SS
22 022241 6 NUT HEX 3/8-16 STEEL
23 042907 2 SCREW HHC M8-1.25 X 16 C8.8
24 022129 2 WASHER LOCK M8-5/16
25 022145 2 WASHER FLAT 5/16-M8 ZINC
*NOT USED ON OPEN SET.
REVISION: -A-
DATE: 8/9/07

GROUP F

PAGE 2 OF 2



